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• Recommendations-based on RCTs

• Practice Points-based on a number of sources of 

evidence that are less rigorous than an RCT 

including expert opinion when there is nothing else

• The online version of the guidelines (MagicApp) is 

meant to be a living document that can be updated 

in real time as opposed to the print versions

Updates in Guideline Format in 2020

Today, due to time constraints, I will highlight points that may 
be considered practice changing; a sort of potpourri of the 
guidelines, but will not be able to address every GN
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FSGS

Fogo et al AJKD, 1999



Classification of FSGS
FSGS is not a single disease but a pattern of glomerular injury



Evaluation of FSGS



Recommendation 6.2.2.1. We recommend that high-dose oral corticosteroids be used 

as the first-line immunosuppressive treatment for primary FSGS (1D).

Treatment of Primary FSGS

Recommendation 6.3.1.1. For adults with corticosteroid-resistant primary FSGS, we 

recommend that cyclosporine or tacrolimus be given for at least six months rather 

than continuing with corticosteroid monotherapy or not treating (1C).



Treatment of Resistant FSGS

Clinical 

Trials
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• MPGN is not a single disease but a pattern of glomerular injury
• The etiology of many of the glomerular diseases that often present with a 

membranoproliferative pattern of injury is better understood
• The MPGN pattern often derives from the glomerular deposition of 

immunoglobulins and complement, either as immune complexes, monoclonal 
immunoglobulins, or in the setting of a dysregulated alternative complement 
pathway

• The old nomenclature of MPGN Types I, II (DDD) and III should be abandoned
• Because trials in the past included a heterogeneous mix of patients, there is 

very little high-quality evidence on which to base recommendations, and 
therefore only practice points are offered 

The MPGN Spectrum



Classification of MPGN



• Practice Point. If no underlying etiology is found for ICGN after 

extensive work-up, evaluate for complement dysregulation. 

• Practice Point. Rule out infection-associated glomerulonephritis or post-

infectious glomerulonephritis prior to assigning the diagnosis of C3G

• Practice Point. Evaluate for the presence of a monoclonal protein in 

patients who present for the first time with a C3G diagnosis at >50 years 

of age.

• If an ICGN is found and an infection or autoimmune disease is not obvious, before declaring the process as 
idiopathic it is prudent to exclude dysregulated alternative pathway activation as this may inform treatment; 
complement may be dysregulated in ICGN and classic C3G may masquerade as an ICGN if infection was the 
trigger for C3G

• If a diagnosis of C3G is being considered it is prudent to exclude infection and monoclonal gammopathy as this 
may inform treatment; immunoglobulin may be masked in cases that look like C3G (pronase the tissue); 
monoclonal proteins may be able to active the alternative complement pathway

Potential Diagnostic Pitfalls



• For patients with idiopathic ICGN and proteinuria <3.5 g/day, the absence of the nephrotic 
syndrome, and a normal eGFR, we suggest supportive therapy with RAS inhibition alone

• For patients with idiopathic ICGN, nephrotic syndrome and normal or near-normal serum 
creatinine, try a limited treatment course of corticosteroids

• For patients with idiopathic ICGN, abnormal kidney function (but without crescents), active urine 
sediment, with or without nephrotic-range proteinuria, add corticosteroids and 
immunosuppressive therapy to supportive care

• For patients with rapidly progressive crescentic idiopathic ICGN treat with high-dose 
corticosteroids and cyclophosphamide

• For most patients with idiopathic ICGN presenting with a serum creatinine > 3 mg/dl or an eGFR
<30 ml/min/1.73m2 treat with supportive care alone (evaluate bx activity)

Management of ICGN-Practice Points



• In the absence of a monoclonal gammopathy, C3G in patients 

with moderate to severe disease should be treated initially 

with MMF, and if this fails eculizumab

• Patients who fail to respond to treatment approaches should 

be considered for a clinical trial where available

Management of C3G-Practice Points
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Rapid Decline in Kidney Function

Dipstick Positive Blood/Protein

Urine Sediment Positive for 
Glomerular Hematuria/Pyuria 

Without UTI

Evaluate for NON-Glomerular 
Etiology of AKI

Consider RPGN

Serology-Anti-GBM;ANA;ANCA
Exclude Infection

Kidney Biopsy (do not delay 
treatment if bx cannot be done)

Urine Analysis
YES

YES

NO NO

Data NOT Back in 24hrs

Data Back in 24hrs

Start Specific Therapy

Initiate Treatment
Steroids

(Most Patients)

Plasma Exchange
(If Anti-GBM GN is Suspected)

IVIg
(If Infection is Suspected)

Work-Up of RPGN



Treatment of ANCA-Associated Nephritis

Recommendation. Corticosteroids in 

combination with cyclophosphamide or 

rituximab should be used as initial treatment 

of new-onset AAV (1B)

Recommendation. Rituximab or 

azathioprine and low dose glucocorticoids 

should be used for maintenance after 

induction of remission (1C)





Practice Point. Consider plasma exchange for patients requiring dialysis or 

with rapidly increasing SCR, and in patient with diffuse alveolar 

hemorrhage who have hypoxemia 
• PLEX remains controversial-earlier studies (MEPEX) suggested a benefit in kidney outcomes for patients presenting with 

severe kidney failure (SCr > 500 µmol/L)
• A meta-analysis suggested reduced incidence of ESKD at 12 months
• PEXIVAS was recently reported-PLEX in patients presenting with eGFR < 50 ml/min or alveolar hemorrhage did not delay the 

time to ESKD or death over a median follow-up of 2.9 years
• Caveats:

• No kidney biopsy required for trial so patients with poor kidney function and chronicity could not be distinguished 
from patients with poor kidney function, inflammation, and no chronicity

• Subgroup analysis suggested patients with severe pulmonary hemorrhage may benefit from PLEX (HR 0.67; 95% CI 
0.28-1.64)

Jayne et al, JASN, 2007; Walsh et al, AJKD, 2011 Walsh et al. NEJM, 2020

PLEX should not be routinely added to patients with AAV and kidney failure but certain 
subgroups may benefit, and PLEX can be considered

Plasma Exchange for AAV
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Anti-GBM Disease



Recommendation. Initiate immunosuppression with cyclophosphamide and corticosteroids 
plus plasmapheresis in all patients with anti-GBM GN except those who are dialysis-dependent 
at presentation have 100% crescents in an adequate biopsy sample, and do not have 
pulmonary hemorrhage (1C).

• Practice Point. Treatment for anti-GBM disease should start without delay 
• Practice Point. Plasma exchange should be performed until anti-GBM titers are no longer 

detectable
• Practice Point. No maintenance therapy of anti-GBM disease is necessary 
• Practice Point. Anti-GBM and ANCA double positives should be treated with maintenance therapy
• Practice Point. In refractory anti-GBM disease, rituximab may be tried 
• Practice Point. Kidney transplantation in patients with kidney failure due to anti-GBM disease 

should be postponed until anti-GBM antibodies remain undetectable for at least six months

Treatment of Anti-GBM GN
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Rovin et al, Kidney Int Supplements, 2012

An Important Update for LN Induction



IgAN

Fogo et al AJKD, 1999
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Treatment of IgAN

Recommendation. We recommend that all patients 

with proteinuria >0.5 g/24h, irrespective of whether 

they have hypertension, are treated with either an 

ACEi or ARB (1B).

Recommendation. We suggest that patients who 

remain at high risk of progressive CKD despite 

maximal supportive care are considered for a six-

month course of corticosteroid therapy. The important 

risk of treatment-emergent toxicity must be discussed 

with patients, particularly those who have an eGFR

below 50 ml/min/1.73 m2 (2B). 



What Not to Use to Treat IgAN

Practice Point. Tonsillectomy in 

IgAN:

•Tonsillectomy should not be 

performed as a treatment for IgAN

in Caucasian patients.

•Tonsillectomy may be indicated in 

some national guidelines for the 

treatment of recurrent tonsillitis in 

patients with IgAN.

•Multiple studies from Japan have 

reported improved kidney survival 

and partial or complete remission of 

hematuria and proteinuria following 

tonsillectomy alone or with pulsed 

corticosteroids. 



Primary Membranous Nephropathy

Couser, CJASN, 2017
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Biopsy for PLA2R+ Proteinuric Patient



Recommendation. For patients with MN and at least one risk factor for disease 

progression, we recommend using rituximab or cyclophosphamide and steroids for 

six months, or tacrolimus-based therapy for at least six months, with the choice of 

treatment depending on the risk estimate (1B). 

Treatment of Primary MN



Public Review is Over
Revisions Being Completed
Anticipate a Release Date of Winter 


